\\ ./ ~ State Water Résources Control Board

Linda S. Adams o Office of Chief Counsel Arnold Schwarzenegger
Secretary jor 1001 1 Street, 22™ Floor, Sacramento, California 95814 Governor
Environmental Protection P.O. Box 100, Sacramento, California 95812-0100 :

(916) 341-5161 # FAX(916)341-5199 ¢ http://www.waterboards.ca.gov

August 4, 2009

VIA CERTIFIED MAIL AND EMAIL

Paul S. Simmons, Esq. ' Mr. Bill Jennings

Theresa A. Dunham, Esq. : California Sportfishing Protection Alllance
Somach Simmons & Dunn - 3536 Rainier Avenue

813 Sixth Street, Third Floor - Stockton, CA. 95204

Sacramento, CA 95814-2403 : ’ deltakeep@aol.com
psimmons@somachlaw.com o ,
tdunham@somachlaw.com

Jon D. Rubin, Esq.

Jonathan R. Marz, Esq.

Courtney K. Frieh, Esq.

Diepenbrock Harrison

-400 Capitol Mall, Suite 1800
Sacramento, CA 95814-4413
jrubin@diepenbrock.com : ‘o
imarz@diepenbrock.com
cfrieh@diepenbrock.com

‘Dear Messrs. Simmons, Rubin, Marz, and Jennings and Mses. Dunham and Frieh:

PETITIONS OF CITY OF STOCKTON, CALIFORNIA SPORTFISHING PROTECTION
ALLIANCE, SAN LUIS & DELTA-MENDOTA WATER AUTHORITY AND WESTLANDS WATER
DISTRICT (WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2008-0154 [NPDES

NO. CA0079138] FOR THE CITY OF STOCKTON REGIONAL WASTEWATER CONTROL
FACILITY, SAN JOAQUIN COUNTY), CENTRAL VALLEY REGION: BOARD MEETING
WORKSHOP NOTIFICATION '

SWRCB/OCC FILES A-1971, A-1971(a), and A-1971(b)

Enclosed is a copy of the proposed order in the above-entitled matter. The State Water
Resources Control Board (State Water Board) will hold a workshop on this proposed order on

- Tuesday, September 15, 2009, commencing at 9:00 a.m. in the Coastal Hearing Room, Second
Floor of the Cal/EPA Building, 1001 | Street, Sacramento, California. You will separately:
receive an agenda for this meeting.

The purpose of this workshop is to solicit comments from stakeholders and the public-regarding

the proposed order. - The State Water Board will take no final action on the proposed order at
this workshop. After consideration of comments received prior to or at this workshop, the State

California Environmental Protection Agency

ch'} Recycled Paper



Paul S. Simmons, Esq., etal. : -2- : August 4, 2009

Water Board may schedule the matter for final action at a subsequent State Water Board

meeting.

At the workshop, interested persons will be allowed to comment orally on the proposed order,
subject to the following time limits. The petitioners, City of Stockton, California Sportfishing
Protection Alliance, and San Luis & Delta-Mendota Water Authority and Westlands Water
District, and the Central Valley Regional Water Quality Control Board will each be allowed ten
minutes for oral comment, with additional time for questions by the State Water Board

members. Other mterested persons will be allotted a lesser amount of time to address the State
Water Board :

All comments shall be based solely upon evidence contained in the record or upon legal
argument. Supplemental evidence will not be permitted except under the limited circumstances
described in California Code of Regulations, title 23, section 2050.6. Written comments on the -
draft order and any other materials to be presented at the workshop, including power point and
other visual displays, must be received by 12:00 noon, September 3, 2009. Please indicate in
the subject line, comments to A-1971, A-1971(a) and A-1 971 (b)—September 15, 2009, Board

“Workshop. Those comments must be addressed to:

Ms. Jeanine Townsend

Clerk to the Board

State Water Resources Control Board

1001 | Street, 24™ Floor [95814]

P.O. Box 100"

Sacramento, CA 95812- 0100

(tel) 916- 341 -5600
- (fax) 916-341-5620 _

(email) commentletters@waterboards.ca.gov

If there are any questions or comments, please contact Elizabeth Miller Jennings, Staff Counsel
IV, in the Office of Chief Counsel, at (916) 341-5175 or email bjennings@waterboards.ca.gov.

Sincerely,

g/—

MlchaeIAM Lau er
Chlef Counsel

Enclosure

cc: See next page

California Environmental Protection Agency

zzg Recycled Paper



i

Paul S. Simmons, Esq., et al.

CC:

All wienclosure

[via U.S. mail & email]

Mr. Mark Madison, Director
Municipal Utilities Department
City of Stockton

2500 Navy Drive

Stockton, CA 95206
mark.madison@ci.stockton.ca.us -

[via U.S. mail & email]
Mike Jackson, Esq.

Law Office of Mike Jackson
P.O. Box 207

429 W. Main Street
Quincy, CA 95971

-mjatty@sbcglobal.net

[via U.S. mail & email]

Andrew Packard, Esq.

Law Office of Andrew Packard
219 Pleasant Street .

Petaluma, CA 94952
Andrew@packardlawoffices.com

[via U.S. mail & email]
Mr. Dan Nelson
San Luis & Delta-Mendota Water Authorlty

-P.O. Box 2157

Los Banos, CA 93635
Dan.nelson@sldmwa.org

[via U.S. mail only]
Westlands Water District .
P.O. Box 6056

Fresno, CA 93703

Ms. Pamela C Creedon [via email only]

Executive Officer

Central Valley Regional Water Quality
Control Board

© 11020 Sun Center Drive, Suite 200

Rancho Cordova, CA 95670-6114
pcreedon@waterboards.ca.gov

Continued next page

August 4, 2009

Mr. Lonnie Wass [via email only]
Acting Assistant Executive Officer

- Central Valley Regional Water Quality

Control Board, Fresno Office

- 1685 E Street

Fresno, CA 93706-2020
lwass@waterboards.ca.gov

Mr. James Pedri [via email only]

Assistant Executive Officer

Central Valley Regional Water Quality
Control Board, Redding Office

. 415 Knollcrest Drive

Redding, CA 96002
jpedri@waterboards.ca.gov

Mr. Joe Karkoski [via email only]

Acting Assistant Executive Officer

Central Valley Regional Water Quality
Control Board

11020 Sun Center Drive, Suite 200

Rancho Cordova, CA 95670-6114

jkarkoski@waterboards.ca.gov

Mr. Kenneth D. Landau [via email only]

~ Assistant Executive Officer

Central Valley Regional Water Quality
Control Board

11020 Sun Center Drive, Suite 200

Rancho Cordova, CA 95670-6114

klandau@waterboards.ca.gov

Ms. Gayleen Perreira [via email only]

Water Resource Control Engineer

Central Valley Regional Water Quality
Control Board

11020 Sun Center Drive, Suite 200

Rancho Cordova, CA 95670-6114
gperreira@waterboards.ca.gov

California Environmental Protection Agency

Q'('} Recycled Paper



Paul S. Simmons, Esq., et al.

ccC:

(Continued)

Lori T. Okun, Esq. [via email only]
Office of Chief Counsel

State Water Resources Control Board
1001 | Street, 22fld Floor [95814]
P.O.Box 100

Sacramento, CA 95812-0100
lokun@waterboards.ca.gov

Patrick E. Pulupa, Esq. [via email only]
Office of Chief Counsel ,
State Water Resources Control' Board

1001 | Street, 22™ Floor [95814]

P.O. Box 100
Sacramento, CA 95812-0100
ppulupa@waterboards.ca.gov

Emel G. Wadhwani, Esq. [via email only]
Office of Chief Counsel

State Water Resources Control Board
1001 | Street, 22™ Floor [95814]

P.O. Box 100 . ‘

Sacramento, CA 95812-0100
ewadhwani@waterboards.ca.gov

August 4, 2009

Elizabeth Miller Jennings, Esq. [via email only]
Office of Chief Counsel

State Water Resources Control Board

1001 | Street, 22™ Floor [95814]

P.O. Box 100

Sacramento, CA 95812-0100

" bjennings@waterboards.ca.gov

Mr. Doug Eberhardt, Chief [via email only]
Permits Office.

U.S. EPA, Region 9

75 Hawthorne Street

San Francisco, CA 94105
eberhardt.doug@epa.gov

Lyris List

Inter-Office Service List

California Environmental Protection Agency

@ Recycled Paper



DRAFT | August 4, 2009

STATE OF CALIFORNIA
STATE WATER RESOURCES CONTROL BOARD

ORDER WQ 2009-

In the Matter of the Petitions of

CITY OF STOCKTON, CALIFORNIA SPORTFISHING PROTECTION ALLIANCE, SAN LUIS
& DELTA-MENDOTA WATER AUTHORITY AND WESTLANDS WATER DISTRICT

For Review of Waste Discharge Requirements Order No. R5-2008-0154
[NPDES No. CA0079138] for the City of Stockton Regional
Wastewater Control Facility, San Joaquin County
Issued by the
California Regional Water Quality Control Board,

Central Valley Region

SWRCB/OCC FILES A-1971, A-1971(a), and A-1971(b)

BY THE BOARD: | |

In this order, the State Water Resources Control Board (State Water Board)
remands a National Pollutant Dlscharge Elimination System (NPDES) permit (Permit) to the
Central Valley Reg|onal Water Quality Control Board (Central Valley Water Board) for
revisions. The City of Stockton (City), California Sportfishing Protection Alliance (CALSPA),
and San Luis & Delta-Mendota Water Authority and Wetlands Water District (Water Agencies)
" have raised a number of objections to the Permit issued by the Central Valley Water Board for
the wastewater treatment plant owned and operated by the City. The contentions addressed in
this order deal with effluent limitations and control measures for electrical conductivity (EC),
permit provisions related to tertiary treatment facilities, dissolved oxygen and ammonia
limitations, monitoring for emerging contamlnants and creation of a mixing zone for human
health criteria.’ .

Based on the record before the Central Valley Water Board and our technical
review, we conclude that (1) the provisions of the Permit limiting the application of the EC water
quality-based limitations and (2) the mixing zone for human health criteria should be remanded

' To the exterit petitioners raised issues that are not discussed in this order, Such issues are hereby dismissed as
not substantial or appropriate for review by the State Water Board. (See People v. Barry (1987) 194 Cal.App.3d
158, 175-177; Johnson v. State Water Resources Control Board (2004) 123 Cal.App.4th 1107; Cal. Code Regs.,
tit. 23, § 2052, subd. (a)(1).) _



DRAFT | | August 4, 2009

to the Central Valley Water Board, and that in all other respects discussed in this Order the
Permit is appropriate and proper.

I. BACKGROUND

The City owns and operates a Regional Wastewater Control Facility (Facility)
that provides tertiary wastewater treatment; The Permit involves discharges into the San
' Joaquin River, within the Sacramento-San Joaquin River Delta (Delta). The discharge point is
in the southern portion of the Delta, just upstream of the Stockton Deep Water Ship Channel
(Channel). The discharge is subject to the Central Valley Water Board’s Water Quality Control
Plan, Fourth Edition, for the Sacramento and San Joaquin River Basins (Basin Plan). The '
discharge is also subject to the State Water Board'’s Water Quality Control Plan for the San
Francisco Bay/Sacramento-San Joaquin Delta Estuary (Bay-Delta Plan). Both the Delta area
and the Channel where the discharge occurs have water quality impairments. The impairing
pollutants are chloropyrifos, DDT, diazinon, dioxin, EC, exotic species, furan compounds, group
A pesticides, .mercury, pathogens, PCBs, and unknown toxicity. The Central Valley Water
Board adopted a total maximum daily load (TMDL) for oxygen demanding substances in the
Channel, which was approved by the State Water Board and by the United States
Environmental Protection Agency (U.S. EPA). The TMDL established Wasteload allocations for
oxygen demanding substances, including ammonia, carbonaceous biochemical oxygen
demand (CBOD), and dissolved oxygen (DO). | | o

A. The Treatment Plant

The City owns and operates the Facility, which serves the City and discharges
intermittently up to 55 million gallons per day (MGD). The avérage daily flow rate is
approximately 31.7 MGD, and the maximum annual average effluent discharge is 36.37 MGD.
The Facility provides primary treatment, consisting of écreening, grit removal, and primary
sedimentation, and secondary treatment consisting of high rate trickling filters and secondary
clarifiers. The §econdary treated effluent is then piped under the San Joaquin River to a tertiary
treatment facility, which consist of facultative pohds, engineered wetlands,‘ nitrifying biotowers,
dissolved air flotation, mixed-media filters, and chlorination and dechlorination facilities.

Treated wastewater discharges to the San Joaquin River at Discharge Point 001.

B. The Receiving Waters

The San Joaquin River is a water of the United States, and the discharge occurs

in the lower Delta, just upstream of the Channel. The beneficial uses of the receiving waters



DRAFT | ‘ Auéust 4', 2009

include municipal and domestic supply; agricultural supply; industrial process supply; industrial
service supply; water contact recreatidn; non-contact watér recreation; migration of aquatic
organisms; cold and warm freshwater aquatic habitat; spawning\, reproduction, and early
development; wildlife habitat; and névigation. The receiving waters—the Delta where the
discharge occurs and the Channel-—are water quality limited segments, impaired by numerous
constituents. The Central Valley Water Board has adopted TMDLs for some of these

~ constituents. |

C. Applicable Plans, Policies, and Regulations

There are several water quality control plans and policies applicable to the
discharge, including the Basih Plan; U.S. EPA National Toxics Rule (NTR) and California Toxics
Rule (CTR)? State Water Board’s Policy for Implementation of Toxics Standards for Inland
Surface Waters, Enclosed Bays, and Estuaries of California-(SIP); Water Quality Control Plan
for Control of Temperature in the Coastal and Interstate Waters and Enclosed Bays and
Estuaries of California (Thermal Plan); and the Bay-Delta Plan.

D. The Petitions

In October 2008, the Central Valley Water Board adopted waste discharge
" requirements for the Facility in Order No. R5-2008-0154 [NPDES No. CA0079138]. In
November 2008, the State Water Board received three timely petitions challenging the Permit.
The City challenged provi.siOn’s' regarding EC and salini"cy.reduction. CALSPA challenged
numerous provisions in the Permit, including provisions regarding EC and b?ovisions related to
tertiary treatment. The Water Agencies challenged provisions regarding EC and ammonia, and
monitéring requirements. In this Order, we address various contentions concerning EC and

salinity, the provisions relevant to tei’tiary treatment, and the need to address new or emerging
contaminants. '

Il. CONTENTIONS AND FINDINGS

A. Electrical Conductivity

Contentions: All of the petitioners assert various claims 'regarding EC. Some
of these claims we addressed iec_:entiy in Order WQ 2009-0003 (Tracy), concerning a petition
filed by CALSPA challenging the NPDES permit for the Trady sewage treatment plant.

2 40 CF.R. §§ 131.36 & 131.38.



D RV AFT Augqst 4, 2009

Because the City raises somewhat different contentions, we shall discuss those in more detail. '
CALSPA contends, as it did in its Tracy petition, that the Permit fails to eétablish an effluent
limitation for EC that is protective of applicable water quality objectives and that the Permit
instead contains a “conditional” final limit that imposes no numeric requirements as long as the
. City submits a salinity reduction plan for approval by the Central Valley Water Board and carries
out the plan once it is apprdved. The Water Agencies generally make similar contentions as
CALSPA, pointing out that the salinity plan requirements are vague and undermine the numeric
effluent limitations. The City, on the other hand, challenges the numeric effluent limitation for
EC, claims that the State Water Board’s Bay-Delta Plan does not apply to the City, objects to
the salinity plan, and challenges inclusion of a salinity reduction goal and monitoring to show
progress toward that goal. . -
' Discussion: In our recent Tracy order, we found that 0ur Bay-Delta Plan did
apply to the discharge from that city’s treatment plant. We further concluded that the numeric
effluent limitations, which incorporated the water quality objectives_from that Plan but were
contingent on submittal of and compliance with a salfnity reduction plan, were inappropriéte and
’improper._ The substance of our finding was included in the following statement:

Thus, if the City timely submits a plan, ahd, if the City implements the plan (after

the Central Valley Water Board approves it), the 700/1,000 pmhos/cm will not

be the final effluent limitation. If the plan is approved and implemented, there is